TG I

Cinsel Yolla Bulasan

Enfeksiyonlar Rehberl

\ [ 4
N Prof. Dr. Mellha Merlg Kog

Basaksehir Cam ve Sakura Sehir Hastanesi
{ ,. , 3 Enfeksiyon Hastaliklari Ve Klinik Mikrobiyoloji

16 Mart 2023 ’
\‘ / Q h , |‘

L %\ LSBT KLINIK MIKR ) 0L
‘\HNFEKSIYON HASTALIKLARI KONGRES

:
5 :
: |‘. J J
: o [\ A&
-
y 3
.
5
h ’

GLORIA GOLF RESORT BELEK A MNTALYA, &8




| @

SUNUM PLANI

Guncel Rehberler
Etkenlere 6zgl tani ve tedavi onerileri

Korunmada yeni dneriler




Guncel rehberler




MANAGEMENT OF
JUNE 2021

Fri ST o
SE AR

ization

u
-

GUIDELINES FOR THE

World Health

Organ

=T
=< &
= -
>< €
Lid Ll
) L
mm
—
=
_m_H
i o
= =
> <
N
e

e ks e
.J A Ihs

_w..

"
,




Centers for Disease Control and Prevention

MMWR Morbidity and Mortality Weekly Report

Recommendations and Reports /Vol. 70 / No. 4 July 23, 2021

Sexually Transmitted Infections Treatment
Guidelines, 2021

o
1@



: @ Southern African HIV Clinicians Society 2022 guideline @&

for the management of sexually transmitted

infections: Moving towards best practice

TABLE 6: Recommended antimicrobial drugs for targeted treatment of uncomplicated sexually transmitted infections.

Pathogen

First-line option

Effective substitutes

Chlamydia trachomatis
Neisseria gonorrhoeae

Trichomonas vaginalis
(women)

Trichomonas vaginalis
(men)

Mycoplasma genitalium

Herpes simplex

Treponema pallidum
(syphilis)

Doxycycline 100 mg orally, 2 times per day for 7 days
Ceftriaxone 500 mg single intramuscular injection}

Metronidazole 400 mg/500 mg, orally, 2 times per day for 7 daysZ

Metronidazole 2 g, orally, single dose

Doxycycline 100 mg, orally, two times per day for 7 days followed by:
* Azithromycin 1 g initial dose followed by 500 mg, orally, daily for

3 additional days if unknown resistance profile or macrolide-susceptible
* Moxifloxacin, orally, 400 mg daily for 7 days if macrolide-resistant
Primary infection: Acyclovir 400 mg, orally, 3 times per day for up to 10 days

Recurrent infection: Acyclovir 400 mg, orally, 3 times a day for 5 days OR
800 mg 3 times a day for 2 days

Early syphilis§: Benzathine benzylpenidllin 2.4 million units,
intramuscularly, single dose

Late syphilis: Benzathine benzylpenicillin 2.4 million units,
intramuscularly, single dose, once weekly for three consecutive weeks

Azithromycin 1 g orzlly, single dose

Cefixime 800 mg, orally, single dose

Metronidazole 2 g, orally, single dose

OR

Tinidazole, orally, 2 g single dose

Metronidazole 400 mg/500 mg, orally, 2 times per day for 7 daysi

To discuss with specialist

Primary infection: Valaciclovir 500 mg, orally, twice daily for up to
10 days
Recurrent ulcer: Valaciclovir 500 mg, orally, twice daily for 3 days

Early syphilis§: Doxycycline 100 mg, orally, twice per day for 14 days
OR

Late syphilis: Procaine penicillin 1.2 million units intramuscular
injection once daily for 20 consecutive days

OR
Doxycycline 100 mg, orally, twice per day for 30 days

T, Increase dose to 1 g intramuscular injection in case of confirmed oropharyngeal infection.
£, 400 mg or 500 mg based on local availability.
§, Early syphilis: primary, secondary, or early latent (< 2 years ago); late syphilis does not indude management of neurosyphilis.

T e o

Southern African Journal of HIV Medicine
ISSN: (Online) 2078-6751, (Print) 1608-9693



Mycoplasma genitalium (2021)

European guideline on the management

of Mycoplasma genitalium infections. J.S. Jensen, M. -
o ) ) Mycoplasma

Cusini, M. Gomberg, H. Mai, J. Wilson, M. Unemao.

First published: 19 February 2022

https://doi.org/10.1111/jdv.17972

Syphilis (2020) | Polish version (2015) Syphilis




)
©
?)

CYBE sikliginda artis

CDC, ABD’de CYBE son 6 yilda tim zamanlarin en ylksek
seviyelerine ulasmistir. Her bes kisiden biri CYBE

geciriyor

%50’ si 15-24 yas arasi
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@ CDC 24/7: Saving Lives, Protecting People™

Sexually Transmitted Disease Surveillance
Preliminary 2021 data

August 2022




Chlamydia Cases
2017 2021
1,708,569 1,628,397
Syphilis Cases
2017 2021
101,590 171,074
Tris &r ; 5: e

Gonorrhea Cases

/
2017 2021
555,608 696,764

Congenital Syphilis Cases

2017 2021
941 2,677
e




| ©Chlamydia — Rates of Reported Cases by Sex, United'@ |
States, 2012-2021*

Rate
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ﬁﬁfported 2021 data are preliminary as of July 7, 2022
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© Gonorrhea — Rates of Reported Cases by Sex, United States,© |

2012-2021*
Rate'
250 T
200+ Total
Women
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* Reported 2021 data are preliminary as of July 7, 2022
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: O Syphilis — Rates of Reported Cases by Stage of ©
Infection, United States, 1941-2021*

Rate
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Total Syphilis
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Secondary
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Non-Secondary

1941 1951 1961 1971 1981 1991 2001 2011 2021

Year

ZReported 2021 data are preliminary as of July 7, 2022
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Cﬁrimary and Secondary Syphilis — Reported Cases by Sex, Sex 5?

Cases
10,000 4

8,000+

6,000 -

4,000

2,000+

MSM

HIV
negative

MSW

% Reported 2021 data are preliminary as of July 7, 2022

HIV
positive

Sex Partners, and HIV Status, United States, 2021*

Women

MSU

Unknown
HIV Status

NOTE: Of all reported cases of primary and secondary syphilis, 0.8% were cases with unknown sex. ) |

&

AGROWMG*M&M*-G—&y—b:s—%aFand—et—he%men who-have sex-with-men; MSW =Men who have sex with-women-only;-MSU =

Men W|th unknown sex of sex partners
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sexually transmitted
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Sexually Transmitted Infections Treatment Guidelines, 2021

Kimberly A. Workowski, MD!:2; Laura H. Bachmann, MD!; Philip A. Chan, MD1.3; Christine M. Johnston, MD!4; Christina A. Muzny, MD!5;
Ina Park, MD!-6; Hilary Reno, MD!-/; Jonathan M. Zenilman, MD!8; Gail A. Bolan, MD!

AT o : y = s o s ; .
!Division of STD Prevention, National Center for HIVIAIDS, Viral Hepatitis, STD, and TB Prevention, CDC, Atlanta, Georgia; *Emory University, Atlanta, Georgia;
3Brown University, Providence, Rhode Iland; * University of Washington, Seattle, Washington; > University of Alabama at Birmingham, Birmingham, Alabama;
SUniversity of California San Francisco, San Francisco, California; ”Washington University, St. Louis, Missouri; 8Jobns Hoplkins University, Balrimore, Maryland

1) Neisseria gonorrhoeae, Chlamydia trachomatis ve Trichomonas vaginalis'in tedavisi icin
glncellenmis énerileri;

2) Pelvik inflamatuar hastalik icin 6nerilen tedavi rejimine metronidazol eklenmesi;
3) Bakteriyel vajinoz icin alternatif tedavi secenekleri;

4) Mycoplasma genitalium'un yénetimi;

5) Genital herpes simpleks virlsinin serolojik teshisi icin iki asamal test.

6) Hamile kadinlar arasinda sifiliz testi icin genisletilmis risk faktorleri;

7) Hepatit C enfeksiyonu icin tek seferlik test;

8) Cinsel saldiridan sonra erkeklerle cinsel iliskiye giren erkeklerin degerlendirilmesi;

9)insan papilloma viriisi asisi tavsiyeleri ve danismanlik mesajlari;

® MMWR / July 23, 2021 / Vol. 70 / No. 4 ®
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arama ornekleri

Genital Test Ekstragenital

Erkek Farengeal
idrar (ilk akim)= uretral Rektal

Kadin

Idrar<< Vajinal, servikal

Self-Collection of Rectal Swab
ATTENTION: Read AL instructions before you bagin!

~ . —; oy
sy stwr [ i e
Open the swsb. W your damiriant hand ight if pou're (gt handed.
D0 NOT TOUCH THE T OF THE SWAR Ik if you're et handed), grp te opened smb
Uneperad, 4 15" amay ot the
'wvan’ [ ‘_’ 10 of the s st bekow the
i t.* 3 ’]’T fest natrk). OONOT
/ v TOUCH THE TIP OF THE
;,{i B Sl 12 mones
—~— (et Bk
A )| ko squet St fest
\ 7 down, or Mt snve 0o NOT, 2t any poue, | 3 3
h - g o 4 e, e anything hoss noxch)
4 indon. o chelt saliva, ot any hind of
Wash your hands Sy ol eyt luwic 21t) et oo
thoroughly. “( Al raernmi youbodywon  /
| | — ) 74
B) | b
Dnay aom Sy Ly Carws Yowed -
s
) STEPe ST 10
/ It the swabs | 3 Inches ito Place wiad 1wab back €0 the 1anspor! tube. Chave ghtly
A yerat rctum il yoo feed you! 5 parvont ki
( y,',v v ) Pagen touch your seus.
\ ) 7 s
\_&Z ] &b:.
O the vmat i, malk your e
{f W your other hand posiban rout Supyeshuiiuny Sovm e Mavh Place coned tube into the we plastc ophock bag. Seal the beg
e BUMOCH 0 I 06 Cheek for easy Y Sormyout bodyt and
aczaes 10 the ractum DONOT use "W"";‘L“’ stabiity. The
p; A ool swebs should stay where & iz
PRI oty o gt shoukd mowe |
ST yw
Gantiy v the ewah (3 T, Place seated 29 bock Dag wAS the return muker [whae eave ope with
touchng the walk of your rectum | 3 blue damend shaped ket on the fremt . Seal the srvelape and
10 caffect the speomen. dvop It in ey el
oy ‘ .-\—r_
Wehon ey tre yaab fiom <\ e |/
N _ P your racturm, siowdy fum & et |
T : . 3 cinca whils puitng it ot
(lllustrations courtesy of Gen-Probe Incorporated, San Diego CA) ) B
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KLINiK TABLOLAR

Uretral akinti sendromu;
Vajinal akinti sendromu;
Anorektal enfeksiyon;

Genital Glser sendromu;

Alt karin agrisi sendromu
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U.S. Department of Health and Human Services
Centers for Disease Control and Prevention

KLINiK TABLOLAR
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Uretrit ve servisit

Vajinal yanma, batma, irritasyon, koku, ya da akinti
Pelvik inflamatuar hastalik (PID)

Genital , anal ya da perianal tlser

Genital sigil (HPV)

Epididimit

Proktit, proktokolit, enterit
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Uretrit ve Servisit - Tani

Onerilen drnekler;

Sabah ilk idrari veya Uretral strlintt (hasta idrarini yaptiktan 1-4 saat sonra ve 2-4
cm derinden)

Servikal ya da vajinal strinti

Beraberinde faringeal ve rektal 6rnekler de alimall
Gram boyama; farinks disi 6rneklerde onerilir
Kultlr (Thayer-Martin veya Newyork City); NG antimikrobival_

"‘-

direnc acisindan 3 ‘. ¢

e .G 3 _‘J* '“
Molekiiler testler; altin standart 9“:0? o‘
NAAT-ileri derecede hassas ve 6zgill

PZR- C.trachomatis icin duyarlilik %100, 6zgullik %95

— e

MMWR/JuIy 23, 2021 / Vol. 70/No 4



® Ureteral akinti sendromunda ®
l\\, AL . o
(@) oo teatth DSO onetrileri

1. Neisseria gonorrhoeae(NG) ve Chlamydia trachomatis(CT)'i
dogrulamak veya ekarte etmek icin NAAT gibi molekuler testler
kullaniimali.
2. Test sonuclarina gére ayni giin tedavi énerilir. Uretral akinti varsa
ancak testler negatifse, non-gonokokal ve klamidyal olmayan Uretrit
tedavisi verin(orn, Mycoplasma genitalium veya Trichomonas
vaginalis).
3. Ayni giinde molekiler testlere dayali tedavi mimkin olmadiginda,
DSO, NG ve CT enfeksiyonunun tedavisine baslanmasini énerir.
Testler partner tedavisinde kullanilabilir.
4. Tekrarlayan veya kalici tGretral akintisi olan kisileri 21 glin sonra
tekrarlanan molekuler testlerin sonucuna gore tedavi edin ( N
gonorrhoeae, C. trachomatis ve ayrica M. genitalium ve T. vaginalis
ﬁn;ln test ve N. gonorrhoeae i |g|n antlmlkroblyal dlreng testl) @
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B WHO global antimicrobial resistance surveillance for
’ Neisseria gonorrhoeae 2017-18: a retrospective

observational study

LLL

Magnus Unemo, Monica M Lahsa, Martina Escher, Sergey Eremin, Michelle | Cole, Patricia Galarza, Francis Ndowa, Irene Martin, Jo-Anne R Dillon,
Marcelo Gatas, Pilar Ramon-Pardo, Hillard Weinstock, Teodora Wi

Summary

Background Gonorrhoea and antimicrobial resistance (AMR) in Neisseria gonorrhoeae are major health concerns
globally. Increased global surveillance of gonococcal AMR is essential. We aimed to describe the 2017-18 data from
WHO's global gonococcal AMR surveillance, and to discuss priorities essential for the effective management and
control of gonorrhoea.

Methods We did a retrospective observational study of the AMR data of gonococcal isolates reported to WHO by
73 countries in 2017-18. WHO recommends that each country collects at least 100 gonococcal isolates per year, and
that quantitative methods to determine the minimum inhibitory concentration of antimicrobials, interpreted by
internationally standardised resistance breakpoints, are used.

Findings In 2017-18, 73 countries provided AMR data for one or more drug. Decreased susceptibility or resistance to

cefiriaxone was reported by 21 (31%) of 68 reporting countries and to cefixime by 24 (47%) of 51 reporting countries.

Resistance to azithromycin was reported by 51 (84%) of 61 reporting countries and to ciprofloxacin by all 70 (100%)
reporting countries. The annual proportion ol decreased susceptibility or resistance across countries was 0-2176 (0
ceftriaxone and 0-22% to cefixime, and that of resistance was 0-60% to azithromycin and 0-100% to ciprofloxacin.
The number of countries reporting gonococcal AMR and resistant isolates, and the number of examined isolates,

have increased since 2015-16. Surveillance remains scarce in central America and the Caribbean and eastern Europe,
and in the WHO African, Eastern Mediterranean, and South-East Asian reL

Interpretation In many countries, ciprofloxacin resistance was exceedingly high, azithromycin resistance was increasing,

and decreased susceptibility or resistance to ceftriaxone and cefixime continued to emerge. WHO's global surveillance

of gonococcal AMR needs to expand internationally to provide imperative data for national and international

i e management guidelines and public health policies. Improved prevention, early diagnosis, treatment of index patients

St and partners, enhanced surveillance (eg, infection, AMR, treatment failures, and antimicrobial use or misuse), and

Tvip increased knowledge on antimicrobial selection, stewardship, and pharmacokinetics or pharmacodynamics are

~ essential. The development of rapid, accurate, and affordable point-of-care gonococcal diagnostic tests, new
CaEatirss - antimicrobials, and gonococcal vaccines is imperative.
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Recommended treatment options for urethral discharge syndrome?
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* Therapy for uncomplicated Neisseria gonorrhoeae (24) 5
Plus fages
» Therapy for Chlamydia trachomatis (25) j';}

infections First-fine options  Effective substitutes

covered
In settings in which local antimicrobial resistance data are not available, the WHO STI guideline suggests dual therapy
for gonorrhoea.

N. gonorrhoeae?

Cefixime 400 mg, orally, single dose
Plus
Azithromycin 1 gram, orally, single dose

Ceftriaxone 250 mg, intramuscularly, singl®
dose

Plus
Azithromycin 1 gram, orally, single dosg

W 1 e, W B W e BB S W B it R D Mec e St kvt 0 D Lt s W St ol vt
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CDC

Gonococcal Isolate Surveillance Project
(GISP)

Neisseria gonorrhoeae — Prevalence of Tetracycline, Penicillin, or
Ciprofloxacin Resistance* or Elevated Cefixime, Ceftriaxone, or Azithromycin
Minimum Inhibitory Concentrations (MICs)t, by Year — Gonococcal Isolate
Surveillance Project (GISP), 2000-2020

0
B y

Percentage
40% 1
Ciprofioxacin
30% -
20% 1 Tetracycline
L~ Penicillin
10% 1
Azithromycin
Cefixime
0% : : - == Ceftriaxone
2000 2005 2010 2015 2019
Year

* Resistance: Ciprofloxacin: MIC 2 1.0 pug/mL; Penicillin: MIC 2 2.0 ug/mL or Beta-lactamase
positive; Tetracycline: MIC 2 2.0 pg/mL

T Elevated MICs: Azithromycin: MIC 2 1.0 pg/mL 29 (2000-2004); = 2.0 pg/mL (2005-2020);

e (©) Ceftriaxone: MIC 2 0.125 pg/mL; Cefixime: MIC > 0.25 pg/mL ©

o -
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{ZC g Gonokokal enfeksiyonlarin tedavisi
N

Recommended Regimen for Uncomplicated Gonococcal
Infection of the Cervix, Urethra, or Rectum Among Adults and
Adolescents
*Ceftriaxone 500 mg* IM in a single dose for persons weighing <150 kg
» If chlamydial infection has not been excluded, treat for chlamydia with
doxycycline 100 mg orally 2 times/day for 7 days.
* For persons weighing =150 kg, 1 g ceftriaxone should be administered.
Alternative Regimens if Ceftriaxone Is Not Available
Gentamicin 240 mg IM in a single dose
plus
Azithromycin 2 g orally in a single dose
or
Cefixime* 800 mg orally in a single dose
Recommended Regimen for Uncomplicated Gonococcal
Infection of the Pharynx Among Adolescents and Adults
- @  Ceftriaxone 500 mg* IM in a single dose for persons weighing <150 kg ®

MMWR / July 23, 2021 / Vol. 70 / No. 4
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Gonokokal olmayan uretrit tedavisi

)

bt

N

D

C. trachomatis W Azithromycin 1 gram, orally, single dose
seven days

(to be given only if gonorrhoea therapy did not Erythromycin 500 mg, orally, 4 times a day
include azithromycin) for 7 days

or

Ofloxacin 200-400 mg, orally, twice a day
for 7 days.

(to be given only if gonorrhoea therapy did not
include azithromycin)

Additional therapeutic options for recurrent or persistent infections

I. vaginalis Metronidazole 2 grams, orally, single doses Metronidazole 400 or 500 mg, twice daily
for 7 days

M. genitalium Azithromycin 500 mg, orally on day 1, 250

mgq daily on days 2-5
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~ Gonokokal olmayan uretrit tedavisi

DISEASE | RECOMMENDED REGIMEN | ALTERNATIVE REGIMEN
Nongonococcal Urethritis (NGU) doxycycline 100 mg orally 2x/day for 7 days azithromycin 1 gm orally in a single dose
OR azithromycin 500 mg orally in a single dose, THEN
250 mg 1x/day for 4 days

Persistent or Recurrent NGU: test for Mycoplasma genitaljygz,

M. genitalium resistance testing is
i italium is detected
by an FDA-cleared NAAT

doxycycline 100 mg orally 2x/day for 7 days,
FOLLOWED BY moxifloxacin 400 mg 1x/day for
7 days

For settings without resistance testing and when
oxifloxacin cannot be used:
doxycycline 100 mg orally 2x/day for 7 days,
FOLLOWED BY azithromycin 1 gm orally on first day._
FOLLOWED BY azithromycin 500 mg orally 1x/day
ford daysand 2 testof-cure 21 days after completion

of therapy

If resistance testing is available, use Macrolide sensitive
resistance-guided therapy doxycycline 100 mg orally 2x/day for 7 days,

FOLLOWED BY azithromycin 1 gm orally initial dose,

FOLLOWED BY azithromycin 500 mg orally 1x/day

for 3 additional days (2.5 gm total)

Macrolide resistance

doxycycline 100 mg orally 2x/day for 7 days,

FOLLOWED BY moxifloxacin 400 mg orally

1x/day for 7 days
Test for Trichomonas vaginalis in metronidazole 2 gm orally in a single dose
heterosexual men in areas where OR tinidazole 2 gm orally in a single dose
infection is prevalent

@ ®

P R

MMWR/JUIy 23,2021 /Vol. 70 / No. 4



, I U ST 2021 European guideline on the managementof
| Mycoplasma genitalium infections o

Symptomatic patient with uncomplicated
urethritis or cervicitis,
or sexual contact

.

NG unlikely by microscopy

Test for ‘
l CT, NG, MG (+ TV) by NAAT _l
Syndromic treatment needed Treatment can be postponed until
l NAAT results are available
| Doxycycline 100 mg bid. 7 days |
| MG with MRM | MG without MRM

or MRM test not available

\ Azithromycin 500 mg day 1
| Moxifloxacin 400 mg o.d., 7 days | + 250 mg days 2-5

v

| Test of cure (>3 weeks) positive |

\
Test of cure (>3 weeks) positive

Pristinamycin 10 days
Minocycline 14 days
(Doxycycline 14 days)

»[ Moxifloxacin 400 mg 0.d., 7 days |

Pristinamycin 10 days
Minocyclineg 14 days
(Doxyeycling 14 days)
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Treatment optlons for cerwcal infectionzz o iainablaan i
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* Therapy for uncomplicated N. gonorrhoeae (24)
Plus
o Therapy for C. trachomatis (25)

First-line options

Effective substitutes

| In settings in which local antimicrobial resistance data are not available, the WHO STI guidelines suggest dual therapy

Ty Ty Y vy

Options for pregnant

repTY

women or during
breastfeeding

£
E
| 3
2
;
for gonorrhoea. E
N. gonorrhoeae® Ceftriaxone 250 mg, Cefixime 400 mg, orally, single | Ceftriaxone 250 mg, {
intramuscularly, single dose dose intramuscularly, single dose E
plus plus plus g 2
Azithromycin 1 gram, orally, | Azithromycin 1 gram, orally, Azithromycin 1 gram, orally, {,
single dose single dose single dose Eais
or ;
Cefixime 400 mg, orally, i
single dose £
plus ;’T-
Azithromycin 1 gram, orally, :':
single dose %:
C. trachomatis Doxycycline 100 mg, orally, | Azithromycin 1 gram, orally, | Erythromycin 500 mg, orally, ,f
twice daily for 7 days single dose 4 times a day for 7 days £
(to be given only if gonorrhoea | or or ;}
thgrapy did_ not include Erythromycin 500 mg, orally, | Azithromycin 1 gram, orally, Z5
azithromycin) 4 times a day for 7 days single dose 5:
or (to be given only if gonorrhoea ’ ’
Ofioxacin 200-400 mg, therapy did not include
orally, twice daily for 7 days azithromycin)
(to be given only if gonorrhoea
therapy did not include
azithromycin)
M. genitalium Azithromycin 500 gram, Azithromycin 500 gram,
orally day 1, 250 mgq daily, orally, day 1, 250 mg daily,

days 2-5 (absence of
macrolide resistance)

days 2-5 (absence of
macrolide resistance)

— e —_—
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1. N. gonorrhoeae ve/veya C. trachomatis ve/veya T.
vaginalis'in, vajinal sirlntl veya idrar 6rneginde molekiler
testlerin sonuclarina gore tedavi edilmesini 6nermektedir.

Molekuler test ya da hizi antijen testi yapilamiyorsa spekulum
muayenesinde gozle gorulen akinti veya servisit varsa NG ve CT icin
tedavi 6nerilmekte.

Bu da yapilamiyorsa yuksek riskli kisilere yine tedavi

2. Inatci vajinal akinti varsa mikroskopi sonuclarina gore
bakteriyel vajinoz tedavisini dnerir.

3. Vajinal kasintili lor benzeri akinti varsa mikroskopi sonuclari
ile kandidiyaz tedavisini dnerir.

-— —— . e A Sl S e Al A e et~ e B . - - ——
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Bacterial vaginosis

First-line options

Metronidazole

400 mg or 500 mag, orally,
twice daily for 7 days

“Treatment options for vaginal infections

Effective substitutes

Clindamycin 300 mag, orally,
twice daily for 7 days

or

Metronidazole 2 grams,
orally, single dose

P

Note: In pregnancy,
metronidazole should,
ideally, be avoided in the
first trimester

Metronidazole 200 mg or
250 mag, orally, 3 times a day
for 7 days

or

Metronidazole gel 0.75%,
one full applicator (5 grams)
intravaginally, twice a day for
7 days

or

Clindamycin 300 mg, orally,
twice daily for 7 days

I. vaginalis

Metronidazole 2 grams,

orally, in a simle dose

or
Metronidazole

400 mg or 500 mg, orally,
twice daily for 7 days

Tinidazole 2 grams orally,
single dose
or

Tinidazole 500 mg orally,
twice daily for 5 days

Metronidazole 200 mg or
250 mg, orally, 3 times a day
for 7 days

or

Metronidazole gel 0.75%,
one full applicator (5 grams)
intravaginally, twice a day for
7 days

C. albicans
(yeast infection)

Miconazole vaginal
pessaries, 200 mg inserted at
night for 3 nights

or

Clotrimazole vaginal tablet,
100 mg, inserted at night for
7 nights

Fluconazole 150 mg (or
200mg), orally, single dose

OR

Nystatin, 200,000-unit
vaginal tablet, inserted at
night for 7 nights

Miconazole 200 mg vaginal
pessaries inserted once daily
for 3 days

or

Clotrimazole vaginal tablet

100 mg inserted at night for
7 days

or
Nystatin pessaries 200,000

units, inserted at night for 7
nights
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< Bakteriyal vajinoz tedavisi

Recommended Regimens for Bacterial Vaginosis

[ulv7

7z

Metronidazole 500 mg orally 2 times/day for 7 days
or
Metronidazole gel 0.75% one full applicator (5 g) intravaginally, once
daily for 5 days
or
Clindamycin cream 2% one full applicator (5 g) intravaginally at
bedtime for 7 days

Alternative Regimens

Clindamycin 300 mg orally 2 times/day for 7 days
or

Clindamycin ovules 100 mg intravaginally once at bedtime for 3 days™
or

Secnidazole 2 g oral granules in a single dose™
or

Tinidazole 2 g orally once daily for 2 days o
or o

Tinidazole 1 g orally once daily for 5 days




Trikomoniazis tedavisi

Recommended Regimen for Trichomoniasis Among
* Metronidazole 500 mg orally 2 times/day for 7 days

Recommended Regimen for Trichomoniasis Amon

Metronidazole 2 g orally in a single dose

Alternative Regimen for Women and Men

Tinidazole 2 g orally in a single dose

- Tekrarlayan T.vaginalis;

- Relaps (antibiyotik direnci (%4-10) ya da
tedaviye uyumsuz|uk)

® - Relnfek5|yon (TedaV| edllmem|§ es)
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Candida Vajiniti Tedavisi

Recommended Regimens for Vulvovaginal Candidiasis

Over-the-Counter Intravaginal Agents
Clotrimazole 1% cream 5 g intravaginally daily for 7-14 days

CI:t‘;'imazoIe 2% cream 5 g intravaginally daily for 3 days

Mi(c)trmazole 2% cream 5 g intravaginally daily for 7 days

Miggnazole 4% cream 5 g intravaginally daily for 3 days

Migénazole 100 mg vaginal suppository one suppository daily for 7 days

Miz:)nazole 200 mg vaginal suppository one suppository for 3 days

Migtrmazole 1,200 mg vaginal suppository one suppository for 1 day
or

Tioconazole 6.5% ointment 5 g intravaginally in a single application

Prescription Intravaginal Agents
Butoconazole 2% cream (single-dose bioadhesive product) 5 g
intravaginally in a single application
or
Terconazole 0.4% cream 5 g intravaginally daily for 7 days
or
Terconazole 0.8% cream 5 g intravaginally daily for 3 days
or
Terconazole 80 mg vaginal suppository one suppository daily for 3 days

@ Oral Agent
: Fluconazole 150 mg orally in a single dose

MMWR / July 23, 2021 / Vol. 70 / No. 4



Komplike vulvovajinal candidiyazis (VVC);

7-14 gin topikal tedavi ya da

1,4, 7. giinlerde 100-150-ya da 200-mg oral flukonazol 3
doz

Tekrarliyorsa; Haftada bir oral flukanazol, 6 ay
Ciddi VVC;
7-14 days of topical azol ya da

72 saat ara ile 2 kez oral 150 mg flukanazol

Non—-albicans VVC;

7-14 giin nonfluconazole azol (oral or topikal)

Tekrarlarsa; Glinliik 600 mg of borik acid vaginal gelatin
capsul, 3 hafta %70 basarili)
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3. PELVIK INFLAMATUVAR
HASTALIK (PID)
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» Therapy for uncomplicated N. gonorrhoeae (24)
plus

 Therapy for C. trachomatis (25)
plus

» Therapy for anaerobic infections

[ In settings in which local antimicrobial resistance data are not available, the WHO STI guidelines suggest dual therapy

Treatment ontions for elvic inflammatory disease?

"
Yy
» PHAR AN

for gonorrhoea.

N. gonorrhoeae Ceftriaxone 250 mg, intramuscularly, single
dose
plus

Azithromycin 1 gram, orally, single dose

Cefixime 400 mg, orally, single dose
plus
Azithromycin 1 gram, orally, single dose

C. trachomatis Doxycycline 100 mg, orally, twice daily for

14 days

Erythromycin 500 mg, four times daily for
14 days

(to be given only if gonorrhoea therapy did not
include azithromycin)

antimicrobial agent, singe therapy may be given as below.

In settings in which local antimicrobial resistance data reliably confirm the susceptibility of N. gonorrhoeae to the

Ceftriaxone 250 mg, intramuscularly, single
dose

N. gonorrhoeae

Cefixime 400 mg, orally, single dose

The treatment for anaerobes must be included in either treatment option above.

Metronidazole 400 mg or 500 mg, orally,
twice daily for 14 days

Anaerobes
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PID TEDAVISI ©

Recommended Parenteral Regimens for Pelvic Inflammatory
Disease

Recommended Intramuscular or Oral Regimens for Pelvic

Ceftriaxone 1gbye |hflammatory Disease

Doxycycline 100 m¢  Ceftriaxone 500 mg™ IM in a single dose

Jus plus
@idazole 5001 Doxycycline 100 mg orally 2 times/day for 14 dgySwith metronidazoD

or 500 mgq orally 2 times/day for 14 days
Cefotetan 2 g IV eve or
plus = B " red
Cilinye Alternative Parenteral Regamens
or  Ampicillin-sulbactam 3 g IV every 6 hours
Cefoxi plus dle
Plus  poxyeycline 100 mg orally or IV every 12 hours
Doxyc o o
Clindamycin 900 mg IV every 8 hours
plus

Gentamicin loading dose IV or IM (2 mg/kg body weight), followed by a *le
maintenance dose (1.5 mg/kg body weight) every 8 hours; single daily
dosmg (3-5 mg/kg body welght) can be substituted red. B
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4. Genital, anal ya da perianal

Ulser etkenleri
31 &

Genital Herpes
Sifilis
Sankroid (H. ducrei)

Lymphogranuloma venereum (C.trachomatis)
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Tani icin NAAT testleri 6nerilir. MolekUuler testlerin yapilmadigi

durumlarda;

1. Genital Ulser varhiginda sifilis ve HSV icin ayni giin tedavi
2. Tekrarlayan veya vezikller Glser varliginda HSV icin tedavi
edin ve kisinin son Uc ay icinde sifiliz tedavisi gormemisse
sifiliz tedavisi yapin.

3. Sankroid tedavisini yalnizca vakalarin bildirildigi veya ortaya
ciktigi cografi ortamlarda yapin.

4. Inatcl anogenital Ulserlerlerde, herpes veya daha az yaygin
patojenleri (lenfograniloma venereum, donovanosis ve
sankroid) teshis icin ileri tetkik
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Genital Herpes - Tani

NAAT.... En sensitif test (%90-100)...Genital tlser ve
mukokutanoz lezyon olmadiginda negatif olb

PCR*.....sistemik enfeksiyon ya da SSS kull (kan veya
BOS)

Viral kiiltdr.....sensitivitesi disik (0zl. Rekurrent lezyon
ve lezyonun hizl diizelmesi)

NAAT, viral kalturin negatif olmasi taniyi ekarte
ettirmiyor.....(aktif lezyon yoksa, ya da lezyon eski ise)

_ MMWR / July 23,2021 / Vol.70 / No.4




T -y : ©
®de Genital Herpes - Tani

Genital herpes uyumlu klinigi olanlar disinda rutin HSV 2 serolojisi
taramada onerilmiyor.

Tipe 0zgil serolojik testler (2 asamal test)
EIA.....spesifitesi %80-93 degisken

yalanci negatiflik yuksek 0zl. erken donemde (12 hf sonra test
tekrari

dislk indekse sahip testlerde yanlis pozitiflik
Western Blot ya da Biokit

EIA testlerinin dogrulugun arttirdigindan beraber kullanimi
onerilir

_ MMWR / July 23,2021 / Vol.70 / No.4
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Genital herpes

Recommended treatment options for genital ulcer disease e

FUEV OIS ST S Lk

First-line options Effective substitutes For pregnant and
breastfeeding women and
people younger than 16
years

Primary infection Primary infection Primary infection

Acyclovir 400 mg, orally, 3 Valaciclovir 500 mg, twice a | Use acyclovir only when the

times a day for 10 days day for 10 days benefit outweighs the risk.

P o The dosage is the same as
for primary infection in non-

Acyclovir 200 mg, orally, 5 Famciclovir 250 mg, orally, 3 pregnancy

times a day for 10 days times a day for 10 days ‘

Recurrent infection - Recurrent infection — Recurrent infection -

episodic therapy episodic episodic therapy

Acyclovir 400 mg, orally, 3 Valaciclovir 500 mg, twice Acyclovir 400 mg, orally, 3

times a day for 5 days daily for 5 days times a day for 5 days

or or or

Acyclovir 800 mg, orally, Famciclovir 250 mg, orally, | Acyclovir 800 mg, orally,

twice daily for 5 days twice daily for 5 days twice daily for 5 days

or or

Acyclovir 800 mg, 3 times a Acyclovir 800 mg, 3 fimes a

day for 2 days day, for 2 days

Suppressive therapy for Suppressive therapy for Suppressive therapy for

recurrent herpes® recurrences® recurrent herpes

Acyclovir 400 mg, orally, Famciclovir 250 mg, orally, | Acyclovir 400 mg, orally,

twice daily twice daily twice daily

or or

Valaciclovir 500 mg, once

Valaciclovir 500 mg, once

s
]
S o ks Mt S (00 S A0 410 AL S 500400 KA

Db}
AT

"

B St Dt I i S
\ \

Rl SRS

S

7\"'.“

-
=

,.
KA,

Sl
o

By
A s

VUM
Lk

s

T
PR

RO Y
.~




GENITAL HERPES iLK ATAK TEDAViSI  ©

Recommended Regimens for First Clinical Episode of Genital

Herpes*

Acyclovir® 400 mg orally 3 times/day for 7-10 days
or

Famciclovir 250 mg orally 3 times/day for 7-10 days
or

Valacyclovir 1 g orally 2 times/day for 7-10 days

* Treatment can be extended if healing isincomplete after 10 days of therapy.
T Acyclovir 200 mqg orally 5 times/day is also effective but is not
recommended because of the frequency of dosing.

Asiklovir direncli olgularda (cogunlukla Famsiklovir ve valasiklovir de
direngli)

Foscarnet (40-O0mg/kg IV 8 saatte bir)
Cidofovir (5mg/kg haftada bir)

—
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~ Tekrarlayan Genital HSV Tedavisi

HSV-1 ise daha nadir reklrrens...atak tdv,

HSV2 de sik tekrarlar..... stirekli baskilama tedauvisi

Baskilama tedavisi;

yilda >6 atak
Enaz1yvyil
%70-80 basaril

Esler arasinda HSV gecisi onledigine dair kanit yok

'
% rm}/‘
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Tekrarlayan Genital HSV Tedavisi

Recommended Regimens for Episodic Therapy for Recurrent
HSV-2 Genital Herpes*

Acyclovir 800 mg orally 2 times/day for 5 days
or
Acyclovir 800 mg orally 3 times/day for 2 days
or
Famciclovir 1 g orally 2 times/day for 1 day
or
Famcliclovir 500 mg orally once, followed by 250 mg 2 times/day for
2 days
or
Famclclovir 125 mg orally 2 times/day for 5 days
or
Valacyclovir 500 mg orally 2 times/day for 3 days
or
Valacyclovir 1 g orally once daily for 5 days

* Acyclovir 400 Ily 3 times/day for 5 d : :
St S f'?:;(,e?,ycyoéf 4. Recommended Regimens for Suppression of Recurrent HSV-2

Genital Herpes

Acyclovir 400 mg orally 2 times/day
or

Valacyclovir 500 mq orally once a day®
or

Valacyclovir 1 g orally once a day
or

Famciclovir 250 mg orally 2 times/day

* Valacyclovir 500 mg once a day might be less effective than other
valacyclovir or acyclovir dosing regimens for persons who have frequent
recurrences (i.e., =10 episodes/year). =

Po— s e o
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o ~ sifilis

Erken Sifilis;

Primer sifiliz
Sankr (tek agrisiz)
Bolgesel LAP

Sekonder sifilis
Dékuntiler
Yaygin LAP
Condilama lata
Mukoza lezyonlari
Ates

Organ tutulumlari (menenijit,
hepatit, glomerulonerit vb)




Sifiliz
2. Latent sifiliz
Klinik bulgu yok
Serolojik testler (+),

Erken (<1 yil) Geg (>1 yil)....ayrimi
Zor

3.Tersiyer ve geg sifiliz
Gom (Sifilitik granilom)
MSS ve KVS tutulumu

(:a
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SIFILIS TANI

Direkt Mikrobiyolojik Testler

Karanlik alan mikroskopisi

immunfloresan mikroskopi

Molekliler Testler
NAAT*
PCR

indirekt (Serolojik) Mikrobiyolojik Testler
Non-treponemal testler

Treponemal testler




©

SIFILIZ TANI

Erken donem ve
konjenitel sifilis;

Karanlk alan mikroskopisi

Immunfloresan
mikroskopi

Molekller testler
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Sifiliz Tani — Seroloji

Non-treponemal testler

VDRL
RPR

Treponemal testler
FTA-ABS
TPHA
MHA-TP
ELISA

Aktif enf
Tedavi takibi

T EamasE o o



Nontreponemal Testler

Serokonversiyon; Yanhs pozitiflik;
bulastan 4-6 hafta sonra Diger enfeksiyonlarin varhgi
Sankirin ¢cikmasindan 7-10 (HIV,t bc, lepra, sitma vb)
gt Otoimmun hastalik

Yanlhs negatiflik; e
Bilken SillE IV ilag bagimlilig
e SOOI

lleri yas

HIV, norosifilis

Bu nedenlerle 2 test arasinda 4 kat titre ya da iki dilisyon artisi
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Treponemal Testler

*T.pallidum pasif parcacik hemagliitinasyon/TP-P

*T.pallidum hemaglitinasyon/TPHA

T.pallidum mikro heW
eFloresan treponemal antikor absorbsiyon/ FTA-Abs*
e T.pallidum enzyme immunoassay/TP-EIA

eChemiluminescence immunoassays/ KIA
e|gG immunoblot test

*Hemaglitinasyontestleri ‘
A
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First-line options

For pregnant and
breastfeeding women and

people younger than 16

_years

Syphilis (early)
(treatment for
primary, secondary
and early latent
[less than two

years since
infection] syphilis)

Benzathine penicillin 2.4
million units, intramuscularly
in a single dose

Doxycycline 100 mg, orally,
twice a day for 14 days

or

Erythromycin 500 mg, 4
times a day for 14 days

Benzathine penicillin 2.4
million units, intramuscularly
in a single dose

or

Erythromycin 500 mg, orally,
4 times a day for 14 days®

Syphilis (late)
(treatment for late
latent and tertiary
syphilis)

Benzathine penicillin 2.4
million units by intramuscular
injection, once weekly for 3
consecutive weeks

Procaine penicillin 1.2
million units by intramuscular
injection, once daily for 20
consecutive days

or

Doxycycline 100 mg, orally,
twice daily for 30 days

Erythromycin 500mg orally,
4 times a day for 30 days®
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‘WAz SiFiLiz TEDAViSI

Recommended Regimen for Primary and Secondary Syphilis*
Among Adults

Benzathine penicillin G 2.4 million units IM in a single dose

Recommended Regimens for Latent Syphilis* Among Adults

Early latent syphilis: Benzathine penicillin G 2.4 million units IM in a
single dose

Late latent syphilis: Benzathine penicillin G 7.2 million units total,
administered as 3 doses of 2.4 million units IM each at 1-week intervals

Recommended Regimen for Tertiary Syphilis Among Adults

Tertiary syphilis with normal CSF examination: Benzathine penicillin
G 7.2 million units total, administered as 3 doses of 2.4 million units IM
each at 1-week intervals

= &
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Recommended Regimen for Neurosyphilis, Ocular Syphilis, or
Otosyphilis Among Adults

Aqueous crystalline penicillin G 18-24 million units per day,
administered as 3—-4 million units IV every 4 hours or continuous

infusion for 10-14 days

Alternative Regimen

Procaine penicillin G 2.4 million units IM once daily

plus
Probenecid 500 mg orally 4 times/day, both for 10-14 days

MMWR/JuIy 23, 2021 / Vol. 70/No 4



 Penisilin allerjisinde alternatif tedavi

Kanitlanmis alternatif tedavi yok
Desensitizasyon kuvvetle dneriliyor

Primer ve sekonder sifiliz;
Doksisiklin 2x100 mg ya da Tetrasiklin 4x500 mg-14 gin
Seftriakson 1 grIM/1V, 10 giin-kesin siire bilinmiyor
Gebe primer ve sekonder sifiliz;
Desensitizasyonu ve penisilin G ile tedavi
Latent Sifilis;

Doksisiklin (100 mg oral glinde 2 kez) ya da Tetrasiklin (500 mg oral glinde 4 kez),
28gun? Tam sure belirsiz

Norosifiliz;
Seftriakson 1-2gr IV/ giin 10-14 gin....etkisi iyi tanimlanmamis

Mutlaka yakin izlem ve seroloji takibi gerekli i
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Tedavi takibi

Nontrepanomal testler 6,12,24. aylarda tekrarlanmali
4 kat titre azalmasi yaniti gosterir

Azalirken tekrar artmasi
Reinfeksiyon
Norosifilis

HIV
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U STI 2020 European guideline on the management of syphilis

Early syphilis (Primary, Secondary and Early later e - L — -
<1 year previously) Neurosyphilis, ocular and auricular syphilis

First-line therapy option: First-line therapy option:
* Benzathine penicillin G (BPG) 2.4 million unitsint  * Benzyl penicillin 18-24 million units |V daily, as 3-4 million units every
injection of 2.4 million units or 1.2 million units in e 4 hours for 10-14 day
Second-line therapy option: Second-line therapy option:
' Pr?cam':aazamalhn e e g hospitalization and IV benzyl penicillin is impossible
ks ¢ Ceftriaxone 1-2 g |V daily for 10-14 days
Bleeding disorders: : ¥ ede o - ; .
* Procaine penicillin 1.2-2.4 million units IM daily AND probenecid

* Ceftriaxone 1g intravenously (IV) daily for 10 day : 3 ¢
iba fine 200 mg daily (sither 100 mg twice ¢ 500 mg four times daily, both for 10-14 days

200 mg dose) orally for 14 days Penicillin allergy:
Penicillin allergy or parenteral treatment refused: * Desensitization to penicillin followed by the first-line regimen

* Doxycycline 200 mg daily (either 100 mg twice ¢ Pregnancy

200 mg dose) orally for 14 days

First-li ti tre t of earl ilis (i.e. ired <1
Late latent (i.e. acquired >1 year previously or of 1 T QPN Tr MONEMANE O Sy BRI L. o B e

cardiovascular and gummatous syphilis prewously):
First-line therapy option: * BPG 2.4 million units IM single dose (or 1.2 million units in each but-
tock)

* BPG 2.4 million units IM (one injection 2.4 million
1.2 million units in each buttock) weekly on day 1 Second-line therapy option:

Second-line therapy option: * Procaine penicillin 600 000 units IM daily for 10-14 days, i.e. if BPG is
* Procaine penicillin 600 000 units IM daily during not available
BPG is not available Penicillin allergy.

Penicillin allergy or parenteral treatment refused: eI e . g
' rgy‘ —— — sensitization to penicillin followed by the first-line regimen
iahsts recommend penicillin desensiti

base for the use of non-peniciliin regimens is we: HIV-infected p

* Doxycycline 200 mg daily (either 100 mg twice ¢ Treatment of syphiljs in patients with concomitant HIV infection
mg dose) orally during 21-28 days. e Tre uld be given as for non-HIV-infected patients.




CYBE korunmada yenilikler

Doksisiklin temas 6ncesi ve sonrasi profilaksi calismalari
Temas oncesi profilaksisi;
100mg/guin doksisiklinin 48 hafta, bakteriyel CYBE %70 azalttig
HIV pozitif ve daha once sifilis gecirdigi bilinen hastalar
Temas sonrasi profilaksi;
200mg tek doz doksisiklin

HIV pozitif MSM ve transgender kadinlarda korunmasiz anal sex
sonrasi 72 saat icinde

Klamidya ve sifilis bulasini %70ve %73 azalttigi

Bolan RK, et al. Sex Transm Dis 2015;42:98—-103
Grant JS, et al. Clin Infect Dis 2020;70:1247-53.
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